
FINAL REPORT

of the

SBREFA Small Business Advocacy Review Panel

on EPA’s Planned Proposed Rule:

FILTER BACKWASH RECYCLE RULE

October 19, 1998



TABLE OF CONTENTS

1. INTRODUCTION .........................................................................................................1

2. SCOPE AND STATUTORY BACKGROUND AND POSSIBLE RULE 
COMPONENTS 

3. APPLICABLE SMALL BUSINESS DEFINITIONS................................................. 10

4. PROFILE OF THE AFFECTED INDUSTRY........................................................... 10

5. SUMMARY OF OUTREACH ACTIVITIES ............................................................ 11

6. SUMMARY OF SER COMMENTS .......................................................................... 15
[...]
The following is the chronology of the SBREFA process:

•  A package of background information was sent to SERs prior to the SERs

conference call.

•  The SERs conference call was held April 28, 1998.

• OGWDW will provide a summary of the issues raised at the conference call

to SERs.

• Comments need to be returned to the OGWDW by May 19, 1998, by

SERs addressing the questions highlighted in the Information for Small

Entity Representatives Regarding the Long Term 1 Enhanced Surface

Water Treatment Rule and Filter Backwash Recycle Rule distributed to

SERs prior to the conference call.  Both the LT1 and FBRR comments can

be sent to:

Steve Potts (4607)

401 M Street, SW

Washington, DC 20460.



Faxed comments to Steve Potts at (202) 401-6135 or E-mailed comments

to potts.steve@epa.gov are welcome.  Comments from SERs conference

call should be included in the written comments, as well as a written

indication of intent to attend the Stakeholder’s Meetings scheduled in July

(Denver) and December (Washington, DC).  The exact dates and times will

be determined.

•  Notes from today’s conference call and the comments from SERs will be

incorporated into a Convening Report  and given to SERs and Federal

Review Panel.

•  The Federal Review Panel will convene approximately in mid-June.

• The Federal Review Panel will meet with SERs through a conference call

and ask  for further comments at the end of June (time and date to be

determined).

•  The panel will issue their report 60 days after convening.

•  The National Proposed Rule Making (NPRM) will be published in

September, 1999, followed by a 90 day public comment period.

• The FBRR and the LT1 will be finalized in August and November of the

year 2000, respectively.

Action Items:

• EPA will provide SERs with any documents they may not have received prior to

the call.  Please let EPA know what the packet is lacking.

• EPA will provide SERs with questions pertaining to cost issues as they relate to

turbidity.

• EPA will put together a fact sheet geared toward members of city boards and

councils.



• EPA will share any technical data or input it receives from SERs regarding the

technologies presented in the FBRR discussion with all SERs.

• EPA will keep interested SERs informed of the upcoming Stakeholder Meetings

with exact dates and times to be determined.



ATTACHMENT B

FILTER BACKWASH RECYCLE RULE SMALL BUSINESS ADVOCACY REVIEW
PANEL TELECONFERENCE SUMMARY



FILTER BACKWASH RECYCLE RULE
 SMALL ENTITY REPRESENTATIVES (SERs) CONFERENCE CALL SUMMARY

              Dates: Friday, September 25, 1998 

 Location: USEPA / Washington, DC / Rm #1001

                  Time: 4:00 pm - 5:30 pm

                  Note: This summary is intended to supplement the presentation material distributed by EPA prior

to the Small Entity Representative Conference Call. This summary follows the general

chronology of the call, however it is not intended to represent the minutes of the call.

Call Participants: SERs: J.D. Hightower

Paul Torok

Tom Weathers

Tom Sakry

                   OMB/OIRA: Jim Laity

SBA: Kevin Bromberg

Damon Dozier

Kay Ryan

                           EPA:
Bill Diamond

Rochelle Grover

Bill Hamele

Tom Kelly

Ephraim King

Stuart Miles-McLean

Steve Potts

Jeff Robichaud

Introduction:

The participating SERs were asked by the Panel to express any general feelings or concerns

regarding the rules prior to the FBR discussion.  A SER commented that his greatest concern is in

regards to the lack of  viability in testing for Cryptosporidium.  He stated that he has seen nothing

in print that demonstrates the viability of Cryptosporidium and other protozoan testing.  He stated

that in order to “sell this rule” to the community, he must first identify a clear problem.

A second SER reiterated that there was little research to substantiate the need for the testing and

quoted an article from the May, 1998 issue of AWWARF which presented a view that testing was



not viable.  Ephraim King responded that the nature of the methods being used, such as the IFA,

are not powerful enough and that the EPA recommends Method 1622 as an alternative more

powerful method.  The AWWSC and MWDSC are currently developing more viable PCR

methods.  A SER commented on an issue of Water Week, that discusses a Maryland based

contractor for the CDC exploring alternative options to testing, such as a flow cytometer method.

Mr. King responded that the EPA is absolutely exploring these issues, however the EPA has

reasons to believe that some filter backwash operating practices (i.e, slugs) are not appropriate

and do not constitute  acceptable engineering practices.  For this reason, EPA will be governing

the practice of filter backwash.  A SER commented that source water, whether from a recycle

stream or not, needs to be treated.

A SER inquired about the flow equalization methods used by other SERs.  A SER responded that

in the past his system was slugging whole backwash, however recently the system has installed a

bigger basin and bleeds in at 3% of backwash flow.  Another SER responded that his system uses

three filters at 500 gpm and one pump which pumps 1100 gpm.  The optimum performance of the

plant is 1250 gpm and the system runs one pump at a time.  They shut the resurge off, thus no

backwash is recirculated into the system.  The backwash flows back into a basin, for flow

equalization. 

Mr. King commented that EPA is attempting to identify scenarios which may potentially be a

problem, however EPA is not considering a ban on backwash.  A SER voiced his concerns that a

general rule governing all systems would be proposed.   The SER added his approval of EPA’s

attempts to identify specific problem areas.

A SER commented that it was not cost effective for his system to backwash water.  His plant put

in a drainfield at a cost of $60,000, which included the decant tank and electronic pump. The

drainfield is at a depth of 6 ft; 2 ft below the frost level. His system has a design flow of 1.2 mgd

with a yearly average flow of 400,000 gallons per day.  Another SER commented that his

community was in the process of building a surface water treatment plant primarily for irrigation. 

A third SER commented that his plant was built in 1927 and they obviously don’t have any plans

of building a basin.

A SER commented that his plant considered the cost of "wasting" all of its filter backwash water.

Wasting the filter backwash water means that none of it will be recycled or reused in the plant. 

The SER's system has a design flow of 1.7 mgd and an average flow of 0.16 to 0.17 mgd. 

However, in the summertime, the flow is very close to the design flow.  To waste the backwash

water, the system would have to build a piping system that sends the backwash water to a lagoon



three miles up the road; a lift station of a wastewater treatment plant.  This method would cost the

system $1.052 per thousand gallons.  The system would waste an average of 100,000 to 120,000

gallons per day. 

Another SER commented that flow equalization is the best method for dealing with filter

backwash water because it is easy to accomplish and the best alternative in terms of costs. 

One SER stated that their backwash recovery system includes three compartmental parts on a 6"

slope. Each compartment is lower than the previous compartment, allowing for gravity flow,

thereby reducing energy costs.  The water flows through each compartment by a 4" x 4" hole. 

This creates a baffling effect slowing the flow of the filter backwash water and allowing

sedimentation to occur.  The SER noted that recycling from this 3 compartment basin was not

performed during backwash operations.  The final compartment in this treatment train provides

access to a recycling pump 6 feet above the compartment floor.  This provides room between the

filter backwash water and the sludge blanket on the bottom of the compartment. The filter

backwash water is recycled to the head of the plant.  The SER noted that the average source

water turbidity is 1.4 NTU and the recycle water turbidity is 0.9 NTU.

Another SER stated that to equalize filter backwash flow, he made modifications to an existing

basin.  Although a basin was in place, a plug flow to the headworks still existed to recycle

backwash because of insufficient capacity in the basin.  Originally, backwash water was pumped

from the basin overflow weir to the head of the plant.  To increase capacity and reduce the

percent of filter backwash being recycled, a two inch core was drilled in the wall of the basin. The

hole regulates the flow out of the basin that is pumped to the headworks.  The position of the hole

reduces the standing volume retained in the basin.  By lowering the standing volume, the filter of

backwash water does not overflow from the basin. Additionally, the two inch hole equalizes the

recycle backwash by restricting flow from the basin, and allowing some settling. 

A SER inquired which waste streams were being considered by EPA.  The SER stated that his
facility only recycles filter to waste.  Ephraim King commented that these operational practices
seem reasonable and EPA does not anticipate the regulations to influence these practices.  Bill
Hamele presented a list of all identified waste streams.  The following is a complete list:

1. Sedimentation basin solids
2. Filter backwash water (untreated, treatment supernatant and solids)
3. Filter to waste
4. Thickener supernatant (treated and untreated)



5. Mechanical dewatering device pressate
6. Membrane concentrate
7. Ion exchange regeneration water
8. Ion exchange rinse water
9. Spent GAC wash and transport water
10. Sludge drying bed decant and underflow
11. Monofill leachate/stormwater
12. Lagoon decant
13. Analysis waters
14. Sample lines and sinks
15. Leakage
16. Floor and lab drains
17. Roof drains
18. Process overflows
19. Packing water

A SER concurred that labs should be prohibited from recycling water from floor and lab drains
and roof drains.  He recommended that solids should be considered in the ban as well.  Another
SER commented that backwash water should be recycled to the head of the plant to obtain full
treatment.  EPA reiterated that they are taking a common-sense approach with the FBR.

The deadline for written SER comments is Friday, October 2, 1998.


